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Psychopharmacologic Management of

PTSD
e SSRIs
e 27 generation antidepressnats
s MAOIL
e TCAs

Antiadrenergic agents
Anticonvulsants
Lithium
Benzodiazepine
Antipsychotic agents

.

SSRIs

Sertraline and Paroxetine(FDA approved)

Fluoxetine : effective in multisite trial and smaller
open trials

Citalopram, Fluvoxamine : effective in open trial

- reduce DSM-IV B, C, and D symptoms

- Produce improvement on CGI

- effective treatment for psychiatric
disorders that are cormobid with PTSD

- reduce associated symptoms(rage, aggression,
impulsivity, suicidal thought)

- relatively benign side-effect profile
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Sertraline in PTSD

Preliminary Studies
Dosing/
Reference N Subj Di Rates
Kline et al, Am J 19 Depressed Vietnam 50-150mg/d
Psychiatry 1994 Combat Veteran (98.5mg/d) 63% (12/19)
12 Weeks
Brady etal, JCin g Comorbid PTSDand 50-200mg/d _ Significance on
Psychiatry, 1995 Alcohol Dependence 12 Weeks  [ES: HAM-D, MPSS
Decreased Alcohol
Use
Rothbaumetal, ] 7 Rape Victi 50-200mg/d  80% Response
Trauma Stress, 1996 pe Victims 12Weeks  (4/5 Completers)
Pieraccini, Palloto, 50-150 mg/d 100% Clinical
Castrogiovani, Biol 12 Outpatients 52 Weeks Response

Psychiatry, 1997

Sertraline in PTSD
Acute Randomized Controlled Studies

Dosing/
Reference N Study Design Duration Response Rates
Clvilian Populatiorr

Davidson, Arch Gen. 202 3-wk SB placebo run-in  50-200mg/d 60% vs 38%
Psychiatry 2001 $=98 Flexible (p=.004)

PI=104 12 Weeks
Brady, JAMA 2000 183 2-wk SB placebo run-in  50-200mg/d 53% vs32%

$=93 Flexible (p=.008)

Pi=90 12 Weeks

Veteran Population - Predominantly Combat Induced
Zohr, ) Clin 42 1-wkSB placebo run-in Cpeame/?  a100vs, 23%
Psychopharmacol $=23  50mg/dstarting dose 40 \Weeks (p=.238)
2002 Pi=19 Inadequate power
Sertraline in PTSD
Long-term Studies
N Dosing/

Reference Iy Study Design Duration Response Rates

Long-term Continuaticn Study
92% in Acute

Londborg, J Clin 249 Open-label 50-200mg/d  Phase Responders
Psychiatry, 2001 Flexible 54% in Acute
Acute Phase 24-weeks Phase Non-
§=128 Responders
Long-term Relap Study Relapse Rates
Davidson, Am ) 84 DB Relapse 50-200mg/d 5% vs. 26%
Psychiatry, $=38 Prevention Flexible {p=.017)
2001 Pl=46 28-weeks
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Paroxetine in PTSD

e 20mg and 40mg of paroxetine were equally efficacious
and improved all of the 3 symptom cluster

e Social and occupationél impairment also improved
o Rate of remission 29.4%

o Initiated at the lower dose range of 10mg, titrate up to
40mg over 4 weeks

Am ) Psychistry 2001, 158:1962-1968
1 Gl Psychintry 2001;62:860-868

Citropram in PTSD

o Adolescent, 12-week open-label study, moderate to severe PTSD
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2nd Generation Antidepressants

o Nefazodone ; 8 week open label trial{(n=36)
o Venlafaxine and bupropione - little data
; comorbid major depression
o Mirtazapine
; 8-year old, 7.5mg at bedtime
; good response in the context of intensive inpatient
treatment following a partial response to an SSRI
; open and double-blind trial in patients with PTSD

J Clin Psychopharmacology 2000;20:159-164
Curr Opin Psychiatry 2001,16:21-25
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MAOIs and TCAs

e MAQIs
- Moderate to good global improvement and reduction of
reexperiencing symptoms for PTSD
- Little experimental attention due to clinician concerns about
potentially serious side effect
o TCAs
- two randomized clinical trials with veterans
- imipramine and amitriptyline produced global improvement and
reduced reexperiencing symtpoms

J Nerv Ment Djs. 1991,179:366-370
Arch Gen Psydiatry 1990,47.259-266

Antiadrenergic Agents

e Propranolol (postsynaptic beta-adrenergic antagonist)

- sexually or physically abused children with chronic PTSD
-> reduction in reexperiencing and arousal symtpoms

- reduce sympathetic arousal and thz encoding of highly
charged emotional memories during the immediate
aftermath of traumatic event -> acute 10 day course of
propranolol exhibited less sympathetic NS hyperactivity
at the 3 -month follow-up
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Case report : 3 44-year olg woman, 6% Pilot study : within 6 hours of the event,
accident, 48 hours after trauma, a 10-day course of double-
propranolo 120mg blind{propranoicl=18) versus

placebo(n=23), 40mg four times daily

J Traumies: Stress 2002.15 433-437
Biol Peychalry 2002,51:180.142
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« 40mg of propranalol 3 times daily for 7 days was delivered 2-20
hours after the trauma, followed by a taper period of 8012 days
+ 2 month after trauma, psychiatrist blind to the Tx. assess
Biok Psychiatry2003;54:947-949

Antiadrenergic Agents

e Prazocin {postsynaptic alphal receptor antagonist)

- marked reduction in traumatic nightmares, improve  sleep, and
global improvement among veterans with PTSD

« Clinidine and guanfacine (presynaptic alpha2-receptor agonists)
- disinhibition of adrenergic neurons with the alpha2- adrenergic
antagonist yohimbine(panic, dissociative symptoms, PTSD
flashback among PTSD veterans)
- benefit in dissociation and flashbacks figure prominently
- prefer clonidine in Southeast Asian refugees with PTSD

Semin Clin Neuropsychiatry 1999,4:242-298

Anticonvulsants

+ Carbamazepine
: reducing polysynaptic responses and blocking posttetanic potentiation
+ induce hypnotic effect and decrease sleep latency without disrupting
REM sleep
: interferes with kindling, and in humans it can reduce noradrenergic
arousal
-> case reports and small open trials
-> increase up to a maximum of 800mg, symptom relief within 3-5 days
-> reducing periencing and agy
Valporate
: decrease limbic kindling, increasing GABA levels in the fimbic system
-> open label study
-> reducing intrusion and hyperarousal symptoms
Clin Neuropharmacology 2002;25.225-229
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Lithium and Benzodizepines

e Lithium
: antikindling agent and effective agent for recurrent affective D.
-> 2 small open-label case report 20 years ago
; veduced autonomic arousal, irritability, aggression, anxiety,
insomnia, alcohol consumption
¢ Benzodiazepins
: anxiolytics
-> no proven efficacy against core PTSD syraptoms(alprazolam and
clonazepam)
-> risk for exacerbate depressive symptoms(CNS depression), drug

misuse, rebound anxiety
J clin Psychiatry 1990,51:236-238

Antipsychotic Agents

o Conventional antipsychotics in the 19705 with Vietnam veterans for
intense hyperarousal, hypervigilance, dissociative symptoms, aggressivity,
and reexperiencing symptoms

-> Conventional antipsychotics nare not recornmended

Atypical antipsychotics(olanzapine, risperidone, quetiapine)

-> preliminary data suggest that they may be effective

-> augmentation treatment for partial responder to SSRIs or other first-
or second-line agents

-> patients with intense hypervigilance/paranoia, dissociation, or brief
psychotic reaction

Am 1 Peychiatey 2002;159: 1777- 1779
Ann Pharmacother 2002;35:1875- 1878
Int Ciin Psychopharmacol 2001;16:331-337

Others

* DHEA(dehydroepiandrosterone)
- adrenal i iator of HPA axis ad ion to extreme
stress and the psychiatric symptoms associated with PTSD
- high at birth due to the transient presence of the adrenal fetal zone
-> drop until adreache(6-8 years of age) -> rapidly increase from
adrenache through adolescence, peak in the second to third
decade .
: lack of neuroprotection by DHEA may contribute to more toxic
effect of stress on the brain when DHEA levels are low
: antiglucocorticoid properties of DHEA may contribute to an upregulation
of HPA axis response as well as mitigate possible deleterious effects of
high cortisol level on the brain in some PTSD subpopulation
. higher DHEA levels may protect against comorbid depression in PTSD
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Dysregulation of HPA axis in PTSD
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Expert Consensus Guideline for PTSD

o Preferred Classes of Medication Based on Different Target Symptoms

Preferred Classes of Medications Based on
Different Types of Stressors

Military combat SSRIs Tricyclic antidepressants
Nefazodone Mood stabilizers (e.g., divalproex)
Venlafaxine
Sexual trauma as an adult SSRIs Tricyclic antidepressants
(eg.
Venlafaxine
Sexual or physical abuse SSR1s Tricyclic antidepressants
in childhood Nefazodone Maod stabilizers
Venlafaxine
Accidents SSRIs Tricydic antidepressants
Veniafaxine
Matural disasters SSRIs Tricyclic antidepressants
Venlafaxine
Victim of violent crime or torture SSRIs Tricydic antidepressants
Nefazodone Mood stabilizers
Venlafaxine

Defining an adequate initial medication trial

no response _ partial response

e Antidepressant 6 weeks 8 weeks
o Antipsychotic 3 weeks 4 weeks
o Benzodiazepine 2 weeks 3 weeks
e Buspirone 4 weeks S weeks
o Mood stabilizer 4 weeks 6 weeks
o Antiadrenergic 2 weeks 3 weeks

- 30 -



Choosing the Next Medication
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What the patient has not responded to
multiple previous treatments

Assessment strategies Assess for substance abuse protiems
Reevaiuate for psychiatric comorbidity
Assess for the presence of a complicating neurological
or other general medical condition
Assess for secondary gain
Reevaluate diagnosis of PTSD
Medication interventions Combine medications:
Preferred combination: antidepressant + mood stabilizer
Aso consider
Antidepressant + antipsychotic or
Antidepressant + antipsychotic + mood stabilizer o
Two antidepressants o
Adjunctive benzodiazepine* or trazodone
Psychosodial interventions Combine psychotherapy techniques and/or
Add special rehabilitation programs(social skilt
training or vocational rehabilitation) and/or
Add family therapy
Indications for hospitalization Risk of suicide or Risk of harm to others
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Medication Issues

Duration of treatment before considering tapering Medication
Acute PTSD: 6-12 months
Chronic PTSD with excellent response: 12-24 months
Chronic PTSD with residual symptoms: usually at least 24 months and
possibly longer, especially i the indications listed below are present
Indications for continuing medication treatment for a longer period
- Current [ife stressors
- Poor social supports
- Persistence of some symptoms
- High suicide risk in the past
- History of violence
- Presence of comoarbid Axis I disorder(s)
- Long duration of PTSD symptoms
- Poor functioning when symptomatic
- History of severe PTSD symptoms

Medication Issues

e Frequency of medication visits
Months 3-6: monthly
Months 6-12: every 1-2 months
After 12 months: every 3 months
o Recommended method of tapering medication
- to avoid discontinuation/withdrawal syndrome: Taper medication
over 2 weeks - 1 month, except for the benzodiazepines, which
experts recommend tapering over 1 month or longer
- to lessen the likelihood of relapse in a patient with risk factors for
relapse: Taper medication over a longer period, 4-12 weeks,
except for the benzodiazepines, for which experts recommend
tapering for longer than 12 weeks

Treatment Decisions for PTSD
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Conclusions
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